




Item Sub Parts_No. Description Portuguese Description English Qty
1 859543-7 ETIQUETA DE INSCR LS1220 NAME PLATE LS1220 1
2 265999-8 PARAFUSO AUTO ATARRAXANTE PT4X25 TAPPING SCREW 4X25 2
3 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 2
4 687053-2 PRENDEDOR DO FIO - 110V STRAIN RELIEF 1
4 687052-4 PRENDEDOR DO FIO - 220V STRAIN RELIEF 1
5 667215-8 CABO ELET 1.25-2-2.5 - 110V POWER SUPPLY CORD 1.25-2-2.5 1
5 695268-7 CABO ELET 1.0-2-2.5 - 220V POWER SUPPLY CORD 1.0-2-2.5 1
6 682505-8 PROTETOR DO FIO 10-90 - 110V CORD GUARD 10-90 1
6 682540-6 PROTETOR DO FIO 9.3-90 - 220V CORD GUARD 9.3-90 1
7 182954-4 CONJUNTO DO CABO HANDLE SET 1

D10 INC. 14
8 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 2
9 416356-5 ALAVANCA DE TRAVAR LOCK-OFF LEVER 1
10 231026-3 MOLA DE COMPRES COMPRESSION SPRING 4 1
11 416404-0 BOTAO DO INTERR SWITCH BUTTON 1
12 651923-1 INTERRUPTOR HPAHR2-3S SWITCH TG70B 1
13 416357-3 ALAVANCA DO INTERR SWITCH LEVER 1
14 182954-4 CONJUNTO DO CABO HANDLE SET 1

D10 INC. 7
15 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 4
16 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 1
17 231297-2 MOLA DE COMPRES 9 COMPRESSION SPRING 9 1
18 211206-7 ROLAMENTO DE ESFERA 6202VVCM BALL BEARING 6202LLB 1
19 253147-1 ARRUELA LISA 15 FLAT WASHER 15 1
20 343641-2 TRAVA DO EIXO SHAFT LOCK 1
21 240003-4 VENTOINHA 80 FAN 80 1
22 516746-3 ROTOR COMPL -110V ARMATURE ASS'Y 115V 1

D10 INC. 18,19,21,23,24
22 516748-9 ROTOR COMPL -220V ARMATURE ASS'Y 220-240V 1

D10 INC.18,19,21-1,23,24
23 681642-5 ARRUELA DE ISOL INSULATION WASHER 1
24 211061-7 ROLAMENTO DE ESFERA 6000LLB BALL BEARING 6000LLB 1
25 416361-2 GUIA DA VENTOINHA BAFFLE PLATE 1
26 266044-2 PARAFUSO AUTO ATARRAXANTE PT5X60 TAPPING SCREW 5X60 2
27 596176-4 ESTATOR -110V FIELD ASS'Y 115V 1
27 596178-0 ESTATOR -220V FIELD ASS'Y 220-240V 1
28 150787-5 CAIXA DO MOTOR COMPL MOTOR HOUSING COMPLETE 1
29 911383-2 PARAFUSO CRM 6X60 PAN HEAD SCREW M6X60 4
30 631252-8 CONTROLADOR 110V CONTROLLER 1
30 631253-6 CONTROLADOR 220V CONTROLLER 1
31 416362-0 TAMPA TRAS REAR COVER 1
32 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 2
33 266026-4 PARAFUSO AUTO ATARRAXANTE CT4X12 TAPPING SCREW BIND CT 4X12 1
34 687049-3 PRENDEDOR DO FIO - 110V STRAIN RELIEF 1
34 687095-6 PRENDEDOR DO FIO - 220V STRAIN RELIEF 1
35 819064-1 ETIQUETA MAKITA MAKITA MARK 1
36 643650-4 TAMPA DA ESC DE CARVAO 6,5-13,5 BRUSH HOLDER CAP 6.5-13.5 2
37 181047-4 ESCOVA DE CARVAO CB-154 CARBON BRUSH CB-154 1
38 265371-4 PARAFUSO SEXT M8X30 HEX. BOLT M8X30 1
39 251961-9 PARAFUSO ALLEN M6X10 H.S.SET SCREW(FLAT POINT)M6X10 2
40 266179-9 PARAFUSO M6 BINDING HEAD SCREW M6 1

253758-2 ARRUELA LISA 10 FLAT WASHER 10 1
42 265984-1 PARAFUSO M6 HEX.SOCKET BUTTON HEAD BOLT M6 1
43 253823-7 ARRUELA LISA 7 FLAT WASHER 7 1
44 257162-7 ANEL 7 RING 7 1
45 344542-7 ARTICULADOR LINK PLATE 1
46 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 2
47 416367-0 TUBEIRA DO ASPIRADOR DUST NOZZLE 1

MODEL LS1220



Item Sub Parts_No. Description Portuguese Description English Qty
MODEL LS1220

48 150789-1 PROTETOR FIXO COMPL BLADE CASE COMPLETE 1
49 421612-0 AMORTECEDOR CUSHION 1
50 911223-4 PARAFUSO M5X16 SW+PW PAN HEAD SCREW M5X16 2
51 265324-3 PARAFUSO DA FLANGE M8X12 HEX. FLANGE HEAD BOLT M8X12 1
52 266034-5 PARAFUSO CT4X16 TAPPING SCREW CT 4X16 1
53 344540-1 PLACA CENTRAL CENTER PLATE 1
54 344539-6 ARRUELA CENTRAL CENTER WASHER 1
55 231634-0 MOLA DE TORCAO 45 TORSION SPRING 45 1
56 417836-4 PROTETOR MOVEL B SAFETY COVER B 1
57 316940-5 TAMPA DE SEG A SAFETY COVER A 1
58 266026-4 PARAFUSO AUTO ATARRAXANTE CT4X12 TAPPING SCREW BIND CT 4X12 3
59 265985-9 PARAFUSO ALLEN M6 HEX.SOCKET HEAD BOLT M6 1
60 344541-9 TAMPA CENTRAL CENTER COVER 1
61 265405-3 PARAFUSO DA FLANGE M10X20 HEX. FRANGE HEAD BOLT M10X20 1
62 224333-1 FLANGE 53 FLANGE 53 1
63 257060-5 ANEL 15.8 RING 15.8 1
64 224333-1 FLANGE 53 FLANGE 53 1
65 285828-9 RETENTOR DO ROLAM 66 BEARING RETAINER 66 1
66 322625-3 EIXO SPINDLE 1
67 211256-2 ROLAMENTO DE ESFERA 6203LLB BALL BEARING 6203LLB 1
68 316473-0 CAIXA DO ROLAM BEARING BOX 1
69 226482-0 ENGRENAGEM HELICOIDAL 49 HELICAL GEAR 49 1
70 211031-6 ROLAMENTO DE ESFERA 608LLB BALL BEARING 608LLB 1
71 252014-7 PORCA SEXT M6-10 HEX. LOCK NUT M6-10 1
72 344463-3 PLACA LIMITADOR SUB FENCE PLATE 1
73 150732-0 LIMITADOR COMPL SUB FENCE COMPLETE 1
74 911108-4 PARAFUSO CRM 4X8 PAN HEAD SCREW M4X8 1
75 921461-0 PARAFUSO SEXT M8X40 HEX. BOLT M8X40 4
76 253804-1 ARRUELA LISA 6 FLAT WASHER 6 1
77 317980-6 GUIA DE PROT GUIDE FENCE 1
78 912357-6 PARAFUSO CCH M6X35 COUNTERSUNK HEAD SCREW M6X35 1
79 323740-6 HASTE 16 ROD 16 1
80 416358-1 BUCHA 17 SLEEVE 17 1
81 416358-1 BUCHA 17 SLEEVE 17 1
82 231635-8 MOLA DE TORCAO 34 TORSION SPRING 34 1
83 265456-6 PARAFUSO SEXT M10X90 HEX. BOLT M10X90 1
84 941251-5 ARRUELA LISA 10 FLAT WASHER 10 1
85 331524-8 TUBO 16-65 PIPE 16-65 1
86 213011-8 ANEL O' RING 7 O RING 7 1
87 322988-7 PINO TRAVA STOPPER PIN 1
88 922412-6 PARAFUSO ALLEN M8X12 HEX. SOCKET HEAD BOLT M8X12 1
89 150791-4 SUPORTE COMPL ARM COMPLETE 1
91 416355-7 PLACA DE INDIC INDICATION PLATE 1
92 253852-0 ARRUELA LISA 8 FLAT WASHER 8 1
93 252105-4 PORCA SEXT M8-13 HEX. LOCK NUT M8-13 1
94 416360-4 QUADRO DE CORTE KERF BOARD 1
95 416360-4 QUADRO DE CORTE KERF BOARD 1
96 266026-4 PARAFUSO AUTO ATARRAXANTE CT4X12 TAPPING SCREW BIND CT 4X12 2
97 266026-4 PARAFUSO AUTO ATARRAXANTE CT4X12 TAPPING SCREW BIND CT 4X12 2
098 416355-7 PLACA DE INDIC INDICATION PLATE 1
99 266026-4 PARAFUSO AUTO ATARRAXANTE CT4X12 TAPPING SCREW BIND CT 4X12 1
100 911118-1 PARAFUSO M4X12 PAN HEAD SCREW M4X12 1
101 416359-9 ALAVANCA DA TRAVA LOCK LEVER 1
102 231325-3 MOLA DE COMPRES 6 COMPRESSION SPRING 6 1
103 256626-8 PINO 4 PIN 4 1
104 271308-1 MACANETA KNOB 40 1
105 256158-5 PINO 3 PIN 3 1
106 323741-4 PINO TRAVA LOCK PIN 1



Item Sub Parts_No. Description Portuguese Description English Qty
MODEL LS1220

107 344538-8 PLACA DE APERTO LOCK PLATE 1
108 961017-7 ANEL TRAVA E-3 STOP RING E-3 1
109 266026-4 PARAFUSO AUTO ATARRAXANTE CT4X12 TAPPING SCREW BIND CT 4X12 2
110 286212-1 TAMPA 20 CAP 20 4
111 816773-3 PLACA DE ESCALA 45 MITER SCALE PLATE 1
112 266026-4 PARAFUSO AUTO ATARRAXANTE CT4X12 TAPPING SCREW BIND CT 4X12 3
113 921462-8 PARAFUSO SEXT M8X40 HEX. BOLT M8X40 1
114 150790-6 BASE COMPL BASE COMPLETE 1
115 232075-3 MOLA EM LAM LEAF SPRING 1
116 266026-4 PARAFUSO AUTO ATARRAXANTE CT4X12 TAPPING SCREW BIND CT 4X12 1
117 416403-2 PLACA DESLIZADORA SLIDE PLATE 1
118 316943-9 BASE GIRADORA TURN BASE 1
119 252130-5 PORCA SEXT M10-17 HEX. LOCK NUT M10-17 1
120 265371-4 PARAFUSO SEXT M8X30 HEX. BOLT M8X30 2
121 262051-3 ANEL DE BORR 9 RUBBER RING 9 1
122 941251-5 ARRUELA LISA 10 FLAT WASHER 10 1
123 265457-4 PARAFUSO SEXT M10 HEX. BOLT M10 1
124 416006-2 ALAVANCA 100 LEVER 100 1
125 911118-1 PARAFUSO M4X12 PAN HEAD SCREW M4X12 1
126 216001-0 ESFERA DE ACO 3.5 6800DBV STEEL BALL 3.5 1
127 256226-4 PINO 4 PIN 4 1
A01 762001-3 REGUA TRIANGULAR TRIANGULAR RULE 1
A02 782212-4 CHAVE FIXA 13 SOCKET WRENCH 13 1
A03 122523-9 CONJUNTO DO COLETOR DE PO (TECIDO) DUST BAG ASS'Y 1
A04 416368-8 COTOVELO ELBOW 1
A05 416404-0 BOTAO DO INTERR SWITCH BUTTON 2
A07 A-93619 LAMINA DE SERRA 305X25.4X32T T.C.T.SAW BLADE 305X25.4X32T 1


	LS1220_WW_1.tif
	LS1220_WW_2.tif
	LS1220_LIST.pdf

